
�

�������	��
�

�������


���
��������������
���

�������������������

�������	�
��

�
�
�
�
�
�
�
�
�
�
�
�
�
�
�
�
�
�
�
�

 
 
 
 

#��
��$%&�'($'�

�

��
�����
�	���
�����

����
���������������

��
������!�"
�����������������


��������� ���!�"
������������

��	��

�
������������	���
��	���������

�������

��


���#)������

������
���







*����
���
������������



 �����	���




 �����	����


" �����	���

" �����	���

� ��������������
�����������������������	���������� ������!�!

� "�����������#����$������!�	����������	�!

� �	�����������"�����������#��	����!

"

 �������%
%

&���"'(�!����� �	������!���������� ����)�#*')����� ��!�����������	!�!��	���������������������������
���!���+�&���"'(�!����� �	���������� �����	�!�!���������	����!���)��	�!������	�)����� ������������
[...]
Section 3 – Remedial Measures Development 

Group Two Sanitary Sewer System and WWTP Remedial Measures Plan 49 
H&S 50005-001 

exhibit surcharged conditions for the 2-year, 24-hour storm event.   Figure 3-7 at the end of 

this section illustrates those areas within the Town Branch sewershed that will experience 

sewer surcharging for the 2-year, 24-hour storm event.  The surcharged sewers shown in the 

figure generally occurred in areas where there is limited opportunity for upstream growth and 

redevelopment to a higher population density is not anticipated.  Each of the surcharge areas 

identified in Figure 3-7 are summarized below. 

 

1. Lower Meadowthorpe Trunk Sewer just upstream of the Town Branch WWTP 

(eight manholes between TB1_77 and TB1_87).  The trunk sewer exhibits sewer 

surcharging less than 24-inches above the pipe crown, but is within 3 feet of the 

manhole rim.  Surcharging is the result of backwater from the Town Branch WWTP.  

The proposed equalization tank at the WWTP will be designed to reduce the 

hydraulic grade line at the headworks to reduce/eliminate sewer surcharging.   

2. Upper Meadowthorpe Trunk Sewer at Leestown Road (manholes TB1_42 and 

TB1_43).  The trunk sewer exhibits sewer surcharging greater than 24-inches above 

the pipe crown and is influenced by backwater from the Town Branch WWTP.  Upsize 

of the pipe segments between TB1_41 to TB1_37 from 15-inch to 18-inch will reduce 

sewer surcharging to less than 24 inches above the pipe crown.  Opportunities for 

development upstream of these manholes are limited.  

3. Manchester Street Collector Sewer (manholes TB1_154, TB1_155A, TB1_155B).  The 

collector sewer exhibits surcharging less than 24-inches above the pipe crown, but is 

within 3 feet of the manhole rim.  Surcharging is caused by backwater from the 54-

inch trunk sewer located immediately downstream.  Flows in the 54-inch trunk sewer 

are below the pipe crown for the design storm.   The collector sewer could be re-

aligned to locate manholes outside the roadway and the rim elevations raised to 

satisfy the minimum 3 feet freeboard requirement.  Opportunities for development 

upstream of these manholes are limited.   

4. Versailles Road Trunk Sewer (manhole TB1_752).  The trunk sewer exhibits 

surcharging less than 24-inches above the pipe crown, but is within 3 feet of the 

manhole rim.  Surcharging is caused by backwater from the 54-inch trunk sewer 

located immediately downstream.  Flows in the 54-inch trunk sewer are below the 

pipe crown for the design storm.  The rim elevation at manhole TB1_752 could be 

raised to satisfy the minimum 3 feet freeboard requirement. Opportunities for 

development upstream of these manholes are not anticipated.   

5. Sunset Drive Collector Sewer (manholes TB5_103 and TB5_102).  The collector 

sewer exhibits surcharging less than 24-inches above the pipe crown, but is within 3 

feet of the manhole rim.  There are opportunities to improve the vertical alignment 

in the pipe segment immediately downstream of the surcharge location and 

reduce/eliminate sewer surcharging.  There are plans by the property owner to 

relocate the sewer.  Improvements to the vertical alignment and/or raising the 

manhole rim elevations will be performed to satisfy the minimum 3 feet freeboard 

requirement. 



Section 3 – Remedial Measures Development 

Group Two Sanitary Sewer System and WWTP Remedial Measures Plan 50 
H&S 50005-001 

6. Walton Avenue Collector Sewer (manhole TB3_442).  Sewer surcharging in excess of 

24-inches above the pipe crown occurs at a single manhole on this sewer. There are 

opportunities to improve the vertical alignment in the pipe segment immediately 

downstream of the surcharge location and reduce/eliminate sewer surcharging.  

Opportunities for development upstream of this manhole are limited.   

7. Buck Lane Collector Sewer (manhole TB7_28).  Sewer surcharging is less than 24-

inches above the pipe crown, but is within 3 feet of the manhole rim elevation.    

There are opportunities to improve the vertical alignment in the pipe segment 

immediately downstream of the surcharge location and reduce/eliminate sewer 

surcharging.  Opportunities for development upstream of this manhole are limited.   

   

D. Cross Connections 

Of the nine (9) cross connections listed in Appendix A of the CD, eight (8) are located in the Group 

Two sewersheds.  They include: 

� 410 Rose Lane (TB5_43) – eliminated in October 2007 

� 457 Woodland (TB5_46A) – eliminated in October 2007 

� 146 McDowell Road (TB5_326) – eliminated in October 2007 

� 1004 Slashes Road (TB5_344) – eliminated in October 2007 

� 772 North Broadway (CR3_51) 

� 441 Park Avenue (TB5_14) 

� 443 Oldham Avenue (TB5_17) 

� 648 South Broadway (TB2_33) 

 

It should be noted that during follow-up field investigation activities, it was determined that the 

address for the cross connection identified in Appendix A at 443 Oldham Avenue (TB5_17) is 

incorrect.  The cross connection is actually located at 512 Woodland Avenue (TB5_28).  

The disposition of each of the cross connection SSOs identified in Appendix A is summarized in 

Section 5 of this report. 

 

E. Pump Station Reliability and Capacity Upgrades  

To satisfy the requirements of Section VII(15)(C) of the CD, LFUCG completed a Pumping Station 

Design, Capacity, and Equipment Condition Adequacy Evaluation for the pump stations listed in 

Appendix H of the CD.  Pump stations in the Group Two sewersheds included in the Adequacy 

Evaluation included: 

� Lower Cane Run Pump Station  

� Shandon Park #2 Pump Station  

� Sharon Village Pump Station  

� Thoroughbred Acres Pump Station  

� Town Branch Pump Station  

� Winburn Pump Station  

 



Section 3 – Remedial Measures Development 

Group Two Sanitary Sewer System and WWTP Remedial Measures Plan 51 
H&S 50005-001 

Three (3) of these pump stations (Shandon Park #2, Thoroughbred Acres, and Winburn) will be 

eliminated as part of the RMP implementation in the near future and therefore do not require 

reliability upgrades.  The Town Branch Pump Station will be replaced as part of the RMP 

improvements.  Additionally, the RMP improvements will include either the replacement or 

elimination of the Sharon Village Pump Station.  The decision to replace or eliminate the Sharon 

Village Pump Station will be further evaluated during final design efforts.  No improvements are 

anticipated for the Lower Cane Run Pump Station.  A proposed equalization tank will be 

constructed adjacent to the pump station to accommodate wet weather flows in excess of pump 

station capacity. 

 

LFUCG has evaluated pump station reliability in accordance with Section VII(16)(E) in their 

Sanitary Sewer Pumping Station Operation Plan for Power Outage.  Any recommended pump 

station improvements from this plan will be implemented by LFUCG separate from the RMP 

implementation and are not included in the RMP projects summarized in Section 5 of this report. 

 

F. Wastewater Treatment Plant Upgrades 

The Town Branch wastewater treatment plant (WWTP) was originally constructed in 1916 and 

consisted of Imhoff tanks, trickling filters, and drying beds.  In 1935, sludge digesters and 

pretreatment screens were constructed and in 1947, two additional sludge digesters were added.  

In 1960, the first major plant expansion doubled the capacity to 12 MGD followed by an expansion 

to 18 MGD in 1971.  In 1981 a Process Alternative Study included recommendations for a single 

stage aeration system.  Due to the size of the project, the design and construction were phased 

with the plant being completed in 1987.  This expansion increased the plant rated capacity to its 

current 30 MGD average daily and 64 MGD peak hour capacities.   

 

The current WWTP is classified as a single stage conventional activated sludge system.  Since 1987, 

there have been several non-capacity related improvements including the replacement of the 

original fine screens, the replacement of the primary effluent screw pumps with centrifugal 

pumps, replacement of the digester transfer pumps, replacement of the gravity thickener transfer 

pumps, and most recently the installation of a redundant power feed to the WWTP.  Currently, a 

large scale upgrade and replacement of electrical and SCADA equipment is under design. 

 

The current NPDES discharge limits for the Town Branch WWTP are as follows: 

  



Section 3 – Remedial Measures Development 

Group Two Sanitary Sewer System and WWTP Remedial Measures Plan 52 
H&S 50005-001 

Table 3-3:  Town Branch WWTP Effluent Limitations 

Effluent Characteristics
4
 

Discharge Limitations 

Lbs/day Other Units (specify) 

Monthly 

Average 

Weekly 

Average 

Monthly 

Average 
Weekly Average 

Flow, design (30.0 MGD) N/A N/A Report Report 
3
 

Biochemical Oxygen Demand (5-Day), 

Carbonaceous 
2,502 3,753 10 mg/L 15 mg/L 

Total Suspended Solids 7,506 11,259 30 mg/L 45 mg/L 

Fecal Coliform Bacteria, N/100 N/A N/A 200 400 

Ammonia (as N) 
500 

1,751 

751 

2,627 

2 mg/L 
1
 

7 mg/L 
2
 

3 mg/L 
1
 

10.5 mg/L 
2
 

Total residual Chlorine (TRC) N/A N/A 0.010 mg/L 0.019 mg/L 
3
 

*Biomonitoring shall not exceed 1.00 chronic toxicity units. 
1
Effective May 1 – October 31 

2
Effective November 1 – April 30 

3
Daily maximum limitations 

4
Additionally the plant is required to monitor phosphorus, lead copper, zinc and cadmium. 

 

The current Town Branch WWTP includes the following equipment and process units: 

� One (1) Mechanical Coarse Bar Screen (catenary) 

� Three (3) Mechanically Cleaned Fine Bar Screens (step type) 

� Two (2) Grit Basins with Dewatering Equipment (Pista grit type) 

� Twelve (12) Primary Clarifiers 

� One (1) Scum Pump Station 

� One (1) Primary Effluent Pump Station with Six (6) Centrifugal Pumps 

� Two (2) Primary Sludge Pump Stations 

� Twenty (20) Aeration Basins 

� Eight (8) Final Clarifiers 

� Two (2) Chlorine Contact Basins 

� Two (2) Dechlorination Chambers 

� One (1) Post Aeration Ladder (20 steps) 

� Two (2) Primary Sludge Gravity Thickeners 

� Two (2) Waste Activated Sludge Thickeners (centrifuges) 

� Three (3) Anaerobic Digesters (primary) 

� Four (4) Secondary Digesters (one out of service) 



Section 3 – Remedial Measures Development 

Group Two Sanitary Sewer System and WWTP Remedial Measures Plan 53 
H&S 50005-001 

� Four (4) Belt Filter Presses (2.5 meter) 

 

In 2011 the average daily flow to the WWTP was approximately 20.8 MGD and the average daily 

influent Carbonaceous Biochemical Oxygen Demand (CBOD) concentration was 127 mg/l.  At this 

average daily flow and CBOD concentration, the average CBOD load to the plant in 2011 was 

approximately 22,030 pounds per day.  During the peak day flow event of 2011, a 75.8 MG flow 

diluted the CBOD concentration to approximately 55 mg/l which corresponds to a peak CBOD load 

of approximately 34,770 pounds per peak day. 

 

The peak hydraulic capacity of the Town Branch WWTP is limited by the hydraulic detention time 

of the chlorine contact basins at a flow of 64 MGD (derived from a 15 minute detention time with 

both basins in service).  The second most limiting process in the treatment train is the primary 

clarifiers with a peak hydraulic capacity of approximately 68 MGD, followed by the primary 

effluent pumping station effluent channel at approximately 70 MGD.  WWTP staff recently 

relocated the chlorine injection point to provide additional chlorine contact volume and allow for 

more throughput in the basins.  Other minor modifications are proposed to the clarifiers and 

effluent channel; therefore, a peak capacity of 71 MGD was used for the modeling of potential 

equalization basin volumes. 

 

The WWTP staff make several operational adjustments during high flow events in order to protect 

against unpermitted bypasses.  Currently, the return activated sludge (RAS) is returned to the 

process at the channel downstream from the Primary Effluent Pumping Station.  One operator 

adjustment is the reduction of the RAS pumping rate to minimize overtopping of the primary 

effluent pumping station effluent channel.  Additionally, the waste activated sludge (WAS) is 

currently wasted back to the head of the plant for removal by the primary clarifiers.  Another 

operator adjustment is to redirect the WAS from the head of the plant to the centrifuge (or 

primary digesters) for thickening and waste.  Additionally, the operators need to adjust the 

isolation gates to and from the aeration basins to ensure flow balancing. 

 

An evaluation of the Town Branch WWTP determined the need for remedial projects to maintain 

the reliability of the treatment processes while continuing to limit the risk for any unpermitted 

bypasses or NPDES non-compliance events. 

 

As with any WWTP, the process equipment and structures have a limited useful service life.  The 

majority of the existing equipment, piping, and concrete is over 25 years old.  LFUCG has replaced 

select equipment such as pumps, aeration diffusers, and screens as needed, but additional 

equipment replacement and modifications are recommended to maintain both equipment and 

treatment reliability under peak flow and loading conditions to enable the plant to consistently 

meet NPDES permit requirements.  Additionally, changing regulatory requirements may require 

process changes or improvements to meet future NPDES limits.  Site investigations of the Town 

Branch WWTP and work sessions with both management and operations and maintenance staff 

were conducted to discuss areas of concern for not only today’s needs, but also for required 

replacement of equipment nearing the end of their useful service life. 



Section 3 – Remedial Measures Development 

Group Two Sanitary Sewer System and WWTP Remedial Measures Plan 54 
H&S 50005-001 

 

Several remedial projects are recommended to maintain current equipment and treatment 

reliability to treat wet weather flows from a 2-year, 24-hour storm (supplemented by a storage 

facility) without an unpermitted bypass.  Many of these improvements are recommended to be 

completed within the next 5 years.  These recommendations address maintaining equipment and 

treatment reliability for a peak capacity of 71MGD and do not address any issues related to 

increasing the WWTP treatment capacity.  Potential improvements that increase peak flow 

treatment capacity are being considered and may be included in future analyses. 

 

Headworks – The headworks process consists of a coarse screen (1), fine screens (3), and grit 

collectors (2).  The plant influent is conveyed into the coarse screen channel via a 54-inch 

gravity sewer transmission main.  The coarse screen is a 6-foot wide by 7-foot deep catenary 

bar screen with 1-inch bar spacing.  Influent flows below approximately 45 MGD pass through 

the coarse screen.  When the influent flow exceeds approximately 45 MGD, the level in the 

channel increases to the level of the bypass channel weir and excess flow bypasses the coarse 

screen and enters the influent channel for the fine screens.  Because most coarse solids are 

captured in the “first flush” of a high flow event, the unscreened bypass does not have a 

noticeable impact on the fine screens or other downstream process units; therefore, the 

capacity of the coarse screen does not limit the peak capacity of the WWTP.  However, 

because the screen is limited to approximately 45 MGD, a second screen is recommended to 

maintain reliability and match the peak hour flow capacity of the WWTP. 

 

The 1987 plant expansion included the construction of the two 50 MGD grit removal units.  

The grit pumps and concentrators associated with these units are near the end of their useful 

service life.  Because the diminished performance and capacity of the grit system impacts the 

wear and performance of much of the downstream processes, it is recommended that all of 

the grit equipment (pumps, concentrators, and mixing equipment) be replaced to maintain 

reliability and effective removal of grit. 

 

Primary Clarifiers – Currently, there are twelve (12) primary clarifiers arranged in two clusters 

of six clarifiers each.  All of the primary clarifier equipment has been in service for over 25 

years and requires excessive maintenance to remain serviceable.  The drives, chains, flights, 

tracks, and scum troughs are near the end of their useful service life and should be replaced to 

maintain reliable treatment.  Additionally, the influent gates are near the end of their useful 

life and the primary sludge pumps are exhibiting diminished performance; therefore, the gates 

and pumps should be replaced along with the other primary clarifier equipment. 

 

Aeration Basins – There are a total of twenty (20) aeration tanks.  Tanks 1 - 12 each have 

volumes of 328,000 gallons while tanks 13 - 20 have volumes of 669,000 gallons each.  All 

tanks except 5 - 8 and 11 - 12 have been converted to fine bubble diffusers.  The aeration 

basins are supplied by four (4) 1,250 HP Roots single stage centrifugal blowers.  Fine bubble 

diffusers provide higher transfer efficiency allowing the current oxygen demand to be met 

with a single blower except during extremely hot days.  During the extremely hot days a 



Section 3 – Remedial Measures Development 

Group Two Sanitary Sewer System and WWTP Remedial Measures Plan 55 
H&S 50005-001 

smaller, 150 HP blower is used for channel aeration, removing this demand from the larger 

blower.  The blowers are over 25 years old and require frequent maintenance and repairs.  It is 

recommended that two of the blowers be replaced with new blowers (with turndown 

capability) of appropriate capacity to match the design treatment demands.  The two existing 

blowers in the best operational condition should be retained as back-up to the two 

replacement blowers.  It is further recommended that the remaining aeration basins be 

converted to fine bubble diffusers and the existing fine bubble diffuser membranes and PVC 

piping be replaced.  Finally, the influent gates on basins 1 - 12 are difficult to operate, are at 

the end of their useful service life, and therefore should be replaced.  LFUCG staff are 

currently installing electric operators on each of the influent gates. 

 

Final Clarifiers – The eight (8) final clarifiers are arranged in two pods of four clarifiers each.  

The clarifiers have been in service for over 25 years and are exhibiting excessive wear and 

deterioration of the metal components.  The drives, rakes, skimmers, and support structures 

are all nearing the end of their useful service life and should be replaced.  The replacement of 

all clarifier equipment is recommended to maintain reliability of the process.  The flow control 

splitter box gates are becoming increasingly difficult to operate due to wear.  Therefore, it is 

recommended that these gates be replaced along with the other clarifier equipment. 

 

Return Activated Sludge (RAS) Pumping Station – The RAS Pumping Station is equipped with 

four (4) 12,000 gpm pumps.  The current RAS pumps have reduced efficiency due to excessive 

wear and cannot achieve their design flow rates.  The RAS pumping station was built around 

the pumps in such a way that pump removal/replacement will be extremely difficult.  

Therefore, it is recommended that each of the RAS pumps be taken apart for evaluation and 

rebuilt accordingly to restore performance and reliability to the RAS pumping system. 

 

Waste Activated Sludge (WAS) Pumping Station – The WAS Pumping Station is equipped with 

three (3) 650 gpm pumps.  WWTP staff have recently replaced two of the pumps; however the 

third pump is at the end of its useful service life and can no longer achieve the specified design 

performance.  Therefore, the remaining pump should be replaced in order to restore the 